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Intertek

Total Quality. Assured.

TEST REPORT

NUMBER : TRPT20026359

DATE : 29-Apr-2020
APPLI CANT : Spinks India Private Linited
160, Si dco Industrial Estate,,
Thi rumazhi sa,, Chennai, Tam | Nadu,
600124, India
ATTN : Di nesh
Sanpl e Description : 2 Pieces O Subnmitted Knitted Fabric Bit Sanpl e.

Conpany name - Spinks Wrld
Brand Nane - Farbatex

Applicant Provided Care Instructions :

40°C

Date Received/date Test Started : 21 Mar 2020

Date Confirmati on Recei ved : 21 Mar 2020

Buyer : NOT PROVI DED

P. O. No Do

Fi ber Content . 95% Cotton 5% El ast ane

End Uses : Men- Wnen- Chi | dr en- | nf ant

Style :

Col or . (A)FT-003-060- TG Wite, (B)FT-008-160- Wite
I NK

Manuf acturer's Name : FARBATEX- Spinks World

Article No :

ULR No . TC707120020026359P

TEST CONDUCTED : AS PER THE REQUEST OF THE APPLI CANT. FOR FURTHER DETAI LS PLEASE
REFER TO ENCLOSED PAGE(S)

AUTHORI ZED BY
FOR Intertek India Private Linited [Tirupur]

.
POONGCDI RAJAN R
DEPUTY LAB MANAGER
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Intertek

Total Quality. Assured.

TEST REPORT

NUMBER : TRPT20026359
DATE : 29-Apr-2020

TEST CONDUCTED ( AS REQUESTED BY THE APPLI CANT)
1. Col our Fastness to Washing

| SO 105 C06 : 2010 (A2S Test, 30 M n Mechanical Wash At 40°C, In 0.4% ECE(B) Reference
Det ergent Sol ution And 0. 1% Sodi um Perborate Solution Wth 10 Steel Balls)

(A (B)

Base Base
+Print +Print
Col our Change 4 4
COLOUR STAI NI NG Acet ate 4-5 4-5
Cotton 4-5 4-5
Nyl on 4-5 4-5
Pol yest er 4-5 4-5
Acrylic 4-5 4-5
Wool 4-5 4-5
Sel f Staining 4-5 4-5

## END OF THE TEST REPORT ##

This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any
particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Addressee in respect of this report and only
accepts liability to the Addressee insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no
warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the
Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute.

http://www.intertek.com/terms.
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